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Loy, ExY. #HEEF
ARM SHAFT, UPPER FEED DRIVING, NEEDLE BAR group




Ltan, ExY. #HEEF
ARM SHAFT, UPPER FEED DRIVING, NEEDLE BAR group

=1 = | PR =
No | HheES | |7 & 5 v DESCRIPTION
PARTS No. ™ LI?. QTY
1 20066 x| * 1 i ARM SHAFT
2 20067 * | * 1 LEhim T LR COVER HINGE (UPPER)
3 6042 * | * 1 LtEHaBEHRL SCREW 5/16X24 L=9
4 6047 * | 1 J—)—f LAl SCREW SM5/16X24
5 20070 * | 1 VY E T DY FN NEEDLE BAR CRANK
6 10522 * | 1 # L1k (B) SCREW 6. 75X24 L=14
7 10521 * | 1 H L1k (A) SCREW 6. 75X24 L=20
8 20069 * | 1 FERT Y LS (B ARM SHAFT BEARING (FRONT)
9 10764 * | * 1 #HEISVIEVIE®B) SCREW (B) 6.75X24 L=4.5
10 10524 * | * 1 #HEISVIEVIEWNW SCREW (A) 6.75X24 L=6.5
11 20106 x| * 1 #HEISVIEY NEEDLE BAR CONNECTING CRANK STUD
12 11068 x| * 1 HEISVIELSAF— LINER
13 10726 x| o* 1 #HiEY S VY EvilE 0IL WICK 6x6x45
14 20105-A x| o* 2 HIEISVORTYDY NEEDLE BAR CONNECTING LINK BEARING
15 20104 x| * 1 sHiEIS VY NEEDLE BAR CONNECTING CRANK
16 20068 * | * 1 LTEhE AR ARM SHAFT BUSHING (MIDLE)
17 20074 x| * 2 E=— A TRILE— VINYL TUBE HOLDER
18 20077 * | * 1 t#EYDOY FiRhIED S — COLLAR
19 10581 * | * 2 t#EYOy FiRhiEDS—R L SCREW 7/32X32 L=7
20 20075 * | 1 tEYHLEE UPPER FEED DRIVING FLANGE
21 20076 * | 1 BENL(LE) ADJUSTING DISC (UPPER)
22 11093 * | o* 1 EYhLEEIEQR) HE SCREW 3/16X32 L=10.5
23 11094 * | * 1 EYhLEEILEB) Fik SCREW 3/16X32 L=10.5
24 11090 * | 1 EYAHL FEED DRIVING CAM W/PIN
25 11095 * | * 1 H LERE#R ECCENTRIC FRICTION GIB
26 11096 * | * 2 h LEA SR SCREW 3/16X40 L=11
21 11097 * | 2 BEYHhLEESAF— SCREW PACKING (BRASS)
28 2067 * | 2 H LRAHIRROR L SET SCREW 11/64X40 L=6
29 11099 * | 1 BMLYYITRTYLY ADJUSTING DISC SPRING
30 11100 x| * 1 wmLYVY SPRING PRESSER COLLAR
31 10566 L 2 BLYVILE SCREW 1/4X32 L=5.5
32 10576 * | * 1 T—1y—1t(A) A%k SCREW 15/64X28 L=21
33 10579 x| 1 J—1)—1t(B) F%k SCREW 15/64X28 L=20
34 11031 * | * 1 TwERTYUY ARM SHAFT BEARING
35 20078 * | * 1 ERLET—1— CONNECTING BELT PULLEY
36 10574 * | 2 T—y—=9yvy PULLEY SPRING FLANGE
37 10612 * | 2 ERLET—1—1 SCREW 1/4X32 L=10.5
38 20079 * | 1 BALIUTRLE ARM SHAFT CONNECTING BELT
39 20093C * | * 1 Et-30R=R ¢ :D) UPPER DRIVING CONNECTION COMPLETE
40 20093 * | * 1 E#xEYOw R UPPER NEEDLE BAR ROCK FRAME DRIVING CONNECTION
4 20284 * | * 1 t#EYynoy FEVRL HINGE STUD
42 8105 * | * 1 ExYyoy REYRLF Y b NUT 9/32X28
43 20094 * | 1 Ei#E ROCK FRAME SHAFT CRANK
44 10754 * | 1 EHE#A L SCREW 6. 75X24 L=16
45 20091 ' K 1 Y5 NEEDLE BAR ROCK FRAME CRANK SHAFT
46 20092 x| 2 EBEYEALL BUSHING
47 20096 x| * 1 AEEY NEEDLE BAR ROCK FRAME SLIDE BLOCK STUD
48 20095 * | 1 AE NEEDLE BAR ROCK FRAME SLIDE BLOCK
49 13085 ' K 1 BEEUIE SCREW 13/64X32 L=4.3
50 20143 * | ok 1 AiR(EAFAE 4 C REGULATING SCREW
51 20142 * | * 1 AiRERZFEY REGULATING PIN
52 20141 * | o* 1 BABRRIEHR PRESSER BAR FLAT SPRING
53 12383 * | * 1 BAME YRR TS LOCKING PLUNGER SPRING
54 20164 * | x 1 MR E VRl OIL CONTROL SCREW
55 20162 * | 1 Ryxy OIL SEAL PACKING
56 20161 * | 1 MR OIL LEVEL INDICATOR
57 20163 * | 1 AR X AR PRESSER PLATE
58 11044 * | 4 HEMZRLE SCREW 1/8X40 L=9
59 20110 * | 2 #HELTET T+ OILING FELT
60 20111 * | 1 Tz hRZ (k) FELT HOLDER (UPPER)
61 10597 * | 1 T hRRLE SCREW 1/8X40 L=3.3
62 20107 * | 1 sHis = NEEDLE BAR CONNECTING STUD
63 10726 * | 1 S = OIL WICK 6x6 L=50
64 10532 * | 2 s EMHa L SCREW 5/32X40 L=9
65 20112 N 1 T ARZ(TF) FELT HOLDER (LOWER)
66 20101 * | - 1 &5 (— K&t A) NEEDLE BAR
20500 - | * 1 #H4E (Z K& ) NEEDLE BAR
67 10535 * | x] 12 #tik (— - Z &) SCREW 3.4X36 L=4.5
8103 -1 - 3 #t1k (ZARELLE) SCREW 11/64X40 L=3.5
68 20115 * | x] 12 &t (DVX59 #22) NEEDLE DVx59 #22
69 20108 * | * 1 LEHRXT NEEDLE THREAD GUIDE
70 8042 * | * 1 EHRRFL SCREW 11/64X40 L=5
7 18085 * | 1 R Z AL SCREW 11/64X40 L=8.5
72 11875 * | * 1 stiEtatEy NEEDLE BAR ROCK FRAME STRAIGHT STUD
73 10525 * | x 1 ftETEEVLE SCREW 6. 75X24 L=9
74 20100 HODEL (-8) 1 ftiEL A BR) NEEDLE BAR ROCK FRAME (TYPE 8)
21132 NODEL (-7) 1 stiELa OR) NEEDLE BAR ROCK FRAME (TYPE 7)
75 20113 x| o* 1 17— POSITION BRACKET
76 10532 x| o* 2 A4 —)Lik SCREW 5/32X40 L=9
7 20109 ' K 1 sHiEL A KRB THREAD GUIDE
78 10685 * | * 2 sHiEL & RBNE SCREW 3.4X36 L=6.5
79 20085C * | ok 1 JF—1)—(#) PULLEY COMPLETE
80 20085 * | * 1 JF—1y— PULLEY
82 20075C * | ok 1 LEYALLEE, EYHLGED) FEED DRIVING FLANGE COMPLETE




e, 1A EFEERER
LIFTING ROCK SHAFT,FOOT LIFTER group




HEE, X L (FREER

LIFTING ROCK SHAFT,FOOT LIFTER group
[oo)

maEs TF ue
No. AP AR . =]
1 10577 |« 1 B@ELAL SCREW 6.75X24 L=11
2 6025 I Btk SCREW 11/64X40 L=12
3 20190 w |+ 1 WasF vk CAP NUT
4 20191 I HFwrTyLo— SPRING WASHER
5 20189 I n—J|mx WIRE ROPE CLASP
6 20175 w | =] 1 WzriFa FOOT LIFTER LEVER
7 20176 w | =] 1 BirfEa BRACKET
8 10754 | =] 1 BALFREHRL SCREW 6.75X24 L=16
9 20179 |« 2 BEAT LY NEEDLE BEARING
10 20180 w |« 1 BE—L 0IL SEAL
11 20177C w |« 1 B2 L 28 G0 FOOT LIFTER LEVER SHAFT COMP.
12 4839 «| x| 2 EEEL A E RING
13 20151 W I EEEHNS— COLLAR
14 2067 w |« 1 EREENS—LI SET SCREW 11/64X40 L=6
15 20181 « | =] 1 B EE FOOT LIFTER LEVER ROD
16 20184 x| 1 R FOOT LIFTER LEVER SPRING
17 20144 « | =] 1 Bx L FER FOOT LIFTER BELL CRANK
18 20146 N I BEEBERL HINGE SCREW 6.75X24
19 20149 | x| 1 WaEEEEERLL HINGE SCREW 1/4X32
20 20183 | x| 1 WRLEFR b wiS— FOOT LIFTER LIFTING LINK
21 10571 |« 1 Z b wsi—taC SCREW 6. 75X24 L=20
22 10636 |« 1 2k v—F NUT 6. 75X24
23 20121 I s PRESSER BAR
24 10538 w| +] 1 WRELEASL PRESSER BAR BUSHING (UPPER)
25 10522 | x| 1 WXL A S LI SCREW 6.75X24 L=14
26 10543 w | =] 1 ENiE PRESSER BAR POSITION GUIDE
27 10522 x| 1 =R SCREW 6.75X24 L=14
28 10541 « |+ 1 WrEER POSITION GUIDE BRACKET
29 10532 | x| 1 WREERRL L SCREW 5/32X40 L=9.0
30 20122 | x| 1 maElaE PRESSER BAR LIFTING BRACKET
31 10545 « | x| 1 WaEmEmaL SCREW 11/64X32 L=14
32 20148 |« 1 mrElEEEREE AL LIFTING PIN
33 13360 |+ 1 magEEy LY PRESSER BAR SPRING BRACKET
34 13365 |+ 1 maiElEE )L IRAL SCREW M4X0.7 L=9
35 20120 w |« 1 WA LEFLA— PRESSER BAR LIFTING LEVER
36 10660 w| «] 1 LA—Evhl LIFTING LEVER SCREW 4.5X32
37 10539-A I BWRETALL PRESSER BAR BUSHING (LOWER)
38 10761 « |+ 1 BAIBEFAZLL SCREW 6.75X24 L=11
39 20130 NooEL (-3 1 iz LIFTING PRESSER FOOT
40 15055 | x| 1 S8 2 Fia L SCREW 11/64X32 L=9
41 20062 «| -1 1 7 — LA HN— ARM SIDE COVER
42 8111 «| -1 2 F—LiEHN—1t SCREW 1/8X44 L=3.6
43 10514 «| -] 2 WE A 5L LIFTING ROCK SHAFT BUSHING
44 19425 | -] 1 taa LIFTING ROCK SHAFT
45 16709 «| -1 1 BEE LRl SCREW 1/4X28
46 19516 «| -1 1 BE@ELRLFY b NUT 1/4X28
47 20125 «| -1 1 < OFEEE (K) LIFTING BELL CRANK LINK
48 20123 «| -1 1 L LIFTING BELL CRANK
49 18417 «| -1 1 <oFL SCREW 4. 5X32 L=8
50 20124 «| -1 1 < OFEH (M) PRESSER BAR GONNECTING LINK
51 20133 I o 4 X OIL WIGK 6X6 L=350
52 20128 | -1 1 RTY T ER IR EXTENSION STOPPER
53 10650 «| -1 2 2T T ERHRL SCREW 3. 4X36 L=6
54 20127 | -] 1 RIBEZRTY LS PRESSER BAR EXTENSION
55 10554 «| -1 1 RWEZRTY LY VIBRATING PRESSER BAR SPRING
56 20126 «| -1 1 il % 4 VIBRATING PRESSER BAR
57 20132 «| -1 1 R X RN LR VIBRATING PRESSER BAR GUIDE
58 10650 «| -1 2 R X AE RN AR LR SCREW 3. 4X36 L=6
59 20129 NODEL(-8) 1 il % VIBRATING PRESSER FOOT
60 10662 «[ -1 1 hiE &R L SCREW 5/32X40 L=6.5
61 20136 «| -1 1 EFALEREE LIFTING ECCENTRIG CONNEGTING CRANK
62 10754 | -1 1 ETFALERE £ L SCREW 6.75X24 L=16
63 10775 «| -1 1 TEfEOY FEARL SCREW 7/32X32
64 10703 «| -1 1 EEHEOY FBRLT Y S v — ARM CAP SCREW WASHER
65 10774 «| -1 1 EEEOY KA T LIFTING ECCENTRIC CONNEGTION COLLAR
66 20072 | -1 1 @Oy R LIFTING ECCENTRIC CONNECTION
67 10776 | -1 1 EEHEOY RSy~ WING NUT
68 20073 | -1 1 TEHSEOY RRTY LY NEEDLE BEARING
69 20071 | -] 1 R ETAL LIFTING ECCENTRIC
70 10566 «| -] 2 iz ETFA L SCREW 1/4X32 L=5.5
7 10728 «| -] 1 Bk U OIL WIGK 6X6 L=20
72 20504-04 1 TL U H—H—F FINGER GUARD
73 20195 1 IJLUH—F—Fik SCREW 11/64X32 L=14
74 11142 HOOEL(-8)] TAVH—H—FT v v— FINGER GUARD WASHER
75 20196 1 IL U h—f—FhT— FINGER GUARD COLLAR
76 201706 1 LU H—H—FF v b NUT 11/64X32
77 00148-G * | I EESOY F Tzl k FELT o 3X42L




LRE#FEVMER
NEEDLE THREAD TENSION group




LREAF YR
NEEDLE THREAD TENSION group

naEs [T5|xne -

Nof5ARTS No. ~|s|aTy & % DESCRIPTION
1 20050 * | * 1 R LREE THREAD GUIDE (ARM TOP)

2 50154 * | * 1 R &R#EEFY NUT (LARGE)

3 20040 * | * 1 LXEYREASHOEH NEEDLE BAR ROCK FRAME REGULATING STUD CAP
4 8009 * | % 1 LY OEHAL SCREW SM15/64x28 L=7

5 20039 x| * 1 EZYREASHRTY 5 NEEDLE BAR ROCK FRAME REGULATING STUD SPRING
6 2067 * | * 1 EFEYSEGFEITSHy Y MIE SCREW 11/64X40 L=6.0

7 20038 * | * 1 ERXYREASHE TSy + NEEDLE BAR ROCK FRAME REGULATING STUD SLEEVE
8 20037 * | * 1 EX YRS E Y NEEDLE BAR ROCK FRAME REGULATING STUD
9 20171 * | * 1 7—L3dLF B) RUBBER PLUG (B)

11 20172 * | * 1 7 — L3 L (C) RUBBER PLUG (C)

12 20017 * |k 1 Nk AR ARM TOP GASKET

13 15007 * | * 4 EiRiE SCREW 9/64X40 L=10.0

14 20016 * | * 1 E#x ARM TOP COVER

15 20171 * | % 1 7—L 3L B) RUBBER PLUG (B)

16 15038 * | % 1 EARA by T3 L FACE PLATE RUBBER

17 20004 * | % 1 1R FACE PLATE

18 20008 * | % 1 iR [ 42 1k iR SET PLATE

19 20007 * | % 1 miRIE4H FACE PLATE SPRING

20 11044 * | % 2 miRIEflE4 L SCREW 1/8X40 L=8.5

21 20011 * | * 2 mRFERL HINGE PIN SCREW 15/64X28 L=20
22 8101-10 * | * 2 mRZEIE SCREW 11/64X40 L=11

23 20005 * | ok 1 miRtE HOLDER FOR FACE PLATE

24 8040 * | * 2 miktEIE SCREW 9/64X40 L=8

25 20054 * | % 1 THHRBN (L) THREAD GUIDE (UPPER)

26 6031-01 * | % 2 THHRB (L)L SCREW 11/64X40 L=9

27 20170 * | % 1 7 —LdLi N RUBBER PLUG (A)

28 20055 * | % 1 TR &HRE () THREAD GUIDE (MIDDLE)

29 6031-01 * | % 2 THHR#E () 1E SCREW 11/64X40 L=8

30 20056 * | % 1 RERHD/IN— THREAD GUIDE COVER

31 8040 * | * 4 e 3 IF SCREW 9/64X40 L=8

32 8064 312 * LR FHEE SCREW 11/64X40 L=4

33 20030 * | % 2 R BHEZ BRACKET

34 8044 * | * 3 B HENZ I SCREW 1/8X44 L=6.0

35 20026 * | % 1 1P BHE(E U fTE) TENSION RELEASE ROD WITH PIN
36 4514 * |k 2 2B HENIE A & POST LIMIT WASHER

37 20027 * | * 1 R BOEHT—/N—E > TAPERED PIN

38 37283 *x | % 2 NRBZHS—IE SCREW M4X0.7 L=3

39 20036 *x | % 1 NRB|RHF— COLLAR

40 20035 * | % 1 RYURTYLY SPRING

1 20033 * | * 1 RPBDHBR kysii— ROD LEVER STOPPER

42 20034 * | % 1 BR kv/N—1k SCREW 1/8X44 L=8

43 20032 * | * 1 BXA2v kal STUD

44 20031 * |k 1 kP BH5 TENSION RELEASE ROD LEVER
45 13323 * | * 1 P BHB5ERL HINGE SCREW 13/64X32

46 20018C * | * 1 L+ %REF ($8) TOP TENSION COMPLETE

47 150326 112 * REAFE TENSION SCREW STUD

48 8077 214 * AFm TENSION DISC

49 20020 112 * FL—m TENSION RELEASE WASHER

50 20024 112 * BEXTY VT (KAA) RELEASE SPRING (THICK)

51 143657 112 * BERXT)VTES WASHER

52 20021 112 * RFAFFY LN TENSION THUMB NUT (A)

53 153672 112 * RAFF v B TENSION THUMB NUT (B)

54 20029 112 * R LHHE D TENSION RELEASING PIN

55 20025 112 * HRIFELRE THREAD GUIDE

56 20052 * | * 1 7 — L ExEQ2) NEEDLE THREAD GUIDE (2)

57 16287 * | *x 1 T—LLERBES WASHER

58 20048 * | * 1 7 —LLEHR#E(2) 1k SCREW 7/32X32 L=9.5

59 20051 * | % 1 T—LELREA) NEEDLE THREAD GUIDE (1)

60 16287 * | % 1 T—LLELRBESE WASHER

61 20048 * | % 1 T7—LEfRH ()L SCREW 7/32X32 L=9.5

62 11097 * | * 2 EARZECRLELSAF— SCREW PACKING (BRASS)

63 20009 * | * 1 EHRIERZITE Y PIN

64 10677 * | * 1 Ty y— WASHER




ANk Bk, faBERE R
BED PLATE ,OILING group




Nyb B, #GHEERER

BED PLATE ,OILING group
naEs [T5|xne -

Nof5ARTS No. ~|s|aTy & % DESCRIPTION
1 20206 * | * 2 N PACSVARVE ()] BED PLATE GASKET (B)
2 20205 * | * 1 s ACSVARVE SIA(.)) BED PLATE GASKET (A)
3 20204 * | * 1 Ny bEH/N— BED PLATE
3 20501 - * 1 Ny b EH/N—, 1-1/27 (40mm) KL £ BED PLATE (27)
4 12418 * | * 6 RNy FEh/N—IE SCREW 13/64X32 L=9
5 20275 HODEL (-8) 1 &4k (-8%) THROAT PLATE (TYPE 8)
5 21108 HODEL (-7) 1 &R (-78) THROAT PLATE (TYPE 7)
6 20276 * | * 3 Fagld SCREW 3/16X30 L=7
1 20207 * | * 1 = LR BED SLIDE PLATE
1 20502 - * 1 =L, 1-1/2" (40mm) LA £ BED SLIDE PLATE (27)
8 20209 * | * 2 #= LiR(EH BED SLIDE PLATE SPRING
9 10597 * |k 4 = LRE4at SCREW 1/8X40 L=3.3

10 20211 * |k 1 BWLAEZVEY FEED REGULATING STUD
1 20213 * |k 1 WLRERTYLT REGULATING STUD SPRING
12 20215 * | * 1 BLAZUNY XY PACKING

13 20210 * | * 1 WLREVEE REGULATING STUD SOCKET
14 15055 * | *x 2 LA EELE SCREW 11/64X32 L=9

15 10674 * | * 1 LRI VEVIEEY PUSH BUTTON CLIP

16 20215 * | * 1 BLRE2 Ry XY PACKING

17 20216 * | * 1 BLREZYTy S v— WASHER

18 15055 * | * 2 BLAREZ2VDy S vy—1b SCREW 11/64X32 L=9

19 4220 * | * 1 E=Z—L/1 THZ (2) O0IL PIPE HOLDER (B)

20 8040 * | * 1 EZ—L/\4 TR ZIE SCREW 9/64X40 L=8.0
21 20168 * | 1 E=—JL/84 F(3) 750L VINYL TUBE (THIN) (3) 3X5 L=750
22 20165 * | * 1 E=—JL/o T Z (3) VINYL TUBE GUIDE (3)
23 8040 * | * 1 EZ—L/a TR ZI1E SCREW 9/64X40 L=8.0
24 20166 * | * 1 E=—JLs34 F (1) 500L VINYL TUBE (THICK) (1) 5X7 L=500
25 20167 * | * 1 E=—JLs4 F(2) 370L VINYL TUBE (THICK) (2) 5X7 L=370
26 20415 * | * 1 E=—JLs4 F(5) 170L VINYL TUBE (THICK) (5) 5X7 L=170
27 20414 * | * 1 E=—JLs4 F(4) 100L VINYL TUBE (THICK) (4) 5X7 L=100
28 20406 * | * 1 FER: VAT OIL BRASS TUBE (LONG)
29 12421 * | * 1 #Bima TIE SCREW 11/64X32 L=4

30 20411 * | *x 1 bt B AR S OIL STOPPER PACKING

31 20410 * | * 1 MRz OIL STOPPER

32 6341 * | * 1 MRz SCREW 3/16X32 L=6.5

33 20403-A * | * 1 #im¥ v — (K) OIL PUMP GEAR (LARGE)
34 13085 * | 2 MmE¥vy—1t SCREW 13/64X32 L=4.3
35 20404-A * |k 1 fEimE v — () OIL PUMP GEAR (SMALL)
36 13085 * | * 2 ¥ v —1t SCREW 13/64X32 L=4.3
37 20394 * | * 1 iRy TARIK OIL PUMP MAIN BODY

38 20409 * | * 1 WHBRR Ty vy— WASHER

39 20408 * | * 1 iRy TR O0IL PUMP ROTOR

40 6604 * | *x 3 MRy TREKL SCREW 9/64X40 L=12

41 20397 * | * 1 Ry FAat 0IL PUMP COVER

42 20412 * | * 1 ihimR Y THRER OIL CONTROLLING PLATE
43 20407 * | *x 1 MR TALE SCREW 9/64X40 L=15

44 20398 * | *x 1 RTo24058— O0IL PUMP FILTER

45 20399 * | * 1 ROTI240L8—8 OIL PUMP FILTER FRAME
46 20407 * | * 3 JRMAR Y TALE SCREW 9/64X40 L=15

47 20405 * | * 3 #amNA T (TF) 0IL BRASS TUBE (SHORT)
48 20402 * | * 3 wey oy PACKING

49 20401 * | * 3 4 Fhl SCREW PF1/8

50 20424 * | * 2 WimRY TR Ay RARIL b BED SUPPORTING BOLT

51 20400 * | * 1 A TRILE — VINYL TUBE CONNECTOR
52 20432 * | *x 1 XZARERL HINGE SCREW 13/64X32
53 10703 * | *x 1 XABREBERLT Yy v — WASHER

54 20430 * | * 1 WERyTRETL— b O0IL PUMP GUARD

55 20431 * | * 1 XA GUARD SUPPORTING PLATE
56 8040 * | * 4 WHERYTREITL— ML SCREW 9/64X40 L=8.0
57 20426 * | * 1 BHEH/N— DUST PROTECTING GOVER
58 20427 * | * 1 BHEE D /N—H# X 1R FIXING PLATE

59 8044 * | * 3 BHEH/N—HZIRIE SCREW 1/8X44 L=6.0
60 30625 * | * 1 EZ—L/a THZ (4) CLAMP

61 30025 * | * 1 EZ— R4 TRZA Ty v— WASHER 3.5

62 8040 * | *x 1 EZ—JL/\4 TR Z1E SCREW 9/64X40 L=8.0
63 30025 * | * 1 EZ— A TRZLED Y O v — WASHER 3.5




T, TEYRER
BED SHAFT, FEED DRIVING group
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T, TEYRRF

BED SHAFT, FEED DRIVING group

=] = |91 =
No | FRERES | |7\ HE & 2 DESCRIPTION
PARTS No|™ |55| QTY
1 10765 * * 2 Y EA S LIE SCREW 1/4X32 L=11
2 20252 * * 1 &Y &AL (BT FEED DRIVING SHAFT BUSHING (FRONT)
3 20253 * * 1 HEYEEA R () FEED DRIVING SHAFT BUSHING (REAR)
4 20251 * * 1 FE L&l FEED DRIVING ROCK SHAFT
5 20254 * * 2 EYEHS— FEED DRIVING ROCK SHAFT COLLAR
6 13033 * * 4 #EYshhS—1k SCREW 13/64X32 L=5
7 20258 * * 1 FEYhta FEED DRIVING ROCK FRAME
8 10765 * * 2 &) Bk SCREW 1/4X32 L=11
9 20259 * * 1 EYLTEH FEED BAR HINGE PIN
10 20261 * * 1 FEYLtEE#MHS— COLLAR
11 12421 * * 1 FEYtTtEWMmAHS—IE SCREW 11/64X32 L=4
12 20260 * * 1 &Y AR OILING WICK 6X6 L=200L
13 20417 * * 1 FEYTEETESESHS OILING WICK 6X6 L=400L
14 20265 * * 1 *YxE FEED BAR
15 11176 * * 2 #*YTEEIE SCREW 7/32X32 L=5.5
16 11176 * * 1 FEYELEEHKEDIE SCREW 7/32X32 L=5.5
17 20266 * * 1 EYUELE FEED DOG SHANK
18 20271 * * 1 FYHtERASRL SCREW 3.4X36 L=11
19 20272 * * 1 FYETEA#HLR LS Y b NUT 3. 4X36
20 13235 * * 1 FYUEETEILETY ¥ — WASHER
21 13078 * * 1 FEYEtEIE SCREW 7/32X32 L=11
22 20268 MODEL (-8) 1 %Y (-8F) FEED DOG (TYPE 8)
21109 MODEL (-7) 1 &Y (-TR) FEED DOG (TYPE 7)
23 20276 * * 2 &Y ik SCREW 3/16X30 L=7
24 20273 * - 1 EYEIL—TZF LOOP DEFLECTOR
20505 - * 2 FYEIL—TZI+ LOOP DEFLECTOR
25 10597 * - 2 FEUEIL—TZIT1E SCREW 1/8X40 L=3.3
20506 - * 4 FEYEIL—TZITiE SCREW 2.25X48 L=4.2
26 20278 * * 1 EYTEER FEED LIFTING LINK
27 20279 * * 2 HEYTARERKEY HINGE PIN
28 20254 * * 1 TEYLETE#AS— COLLAR
29 13033 * * 4 TEYLET#AS—IE SCREW 13/64X32 L=5
30 20282 * * 1 TEYLETE#HARIL(R) FEED LIFTING ROCK SHAFT BUSHING (LONG)
31 10765 * * 1 TEYLTE#ARIILIE SCREW 1/4X32 L=11
32 20254 * * 1 TEYLET#AS— COLLAR
33 20281 * * 1 &Y ETEERS FEED LIFTING CRANK
34 10581 * * 1 EYETEEHKEIE SCREW 7/32X32 L=7
35 10612 * * 1 B Y ETeERRR L SCREW 1/4X32 L=10.5
36 20336 * * 1 #HTE£EDHEH E RING
38 20320 * * 1 I—R—H LS THROW-OUT SAFETY LATCH
39 20321 * * 1 #HeExJYovy THROW-OUT SAFETY LATCH SPRING
40 20322 * * 1 HeEXTYL I BRACKET
41 6031-01 * * 2 HeEXTYvIS2IE SCREW 11/64X40 L=9
42 20280 * * 1 TEY LT FEED LIFTING ROCK SHAFT
43 20283 * * 1 TFTEY ETER FEED LIFTING ROCK SHAFT CRANK
44 11073 * * 2 T&EY ETEFEHRL SCREW 11/64X32 L=11
45 20284 * * 1 TEYLETEEE RLC HINGE STUD
46 8105 * * 1 TREYETERE RLFTY b NUT 9/32X28
47 13031 * * 1 TEY ETESLE SCREW 13/64X32 L=4.7
48 20253 * * 1 TEYLETE#AS2ILGE) FEED LIFTING ROCK SHAFT BUSHING (SHORT)
49 10765 * * 1 TEYETE#AAILIE SCREW 1/4X32 L=11
50 20285 * * 1 FTEYETFTHLAY KR FEED LIFTING CONNECTION
51 20237 * * 1 TEARTA 2L BED SHAFT BUSHING (FRONT)
52 10566 * * 1 TFT#hA %2 )L1E SCREW 1/4X32 L=5.5
53 20236 * * 1 T BED SHAFT
54 20067 * * 1 TEhR O LR 0IL PACKING
55 20239 * * 1 FTRLET—1)— BED SHAFT CONNECTION BELT PULLEY
56 10574 * * 1 T—)—yvyg PULLEY SPRING FLANGE
57 10612 * * 2 TARLET—1—1k SCREW 1/4X32 L=10.5
58 20238 * * 1 TER7YUHTHhS5— COLLAR
59 10566 * * 2 TER7YU T hS5—1k SCREW 1/4X32 L=5.5
60 11031 * * 1 TER7Y S BED SHAFT BALL BEARING
61 20218 * * 1 RNy KI5y F2RIE RUBBER PLUG
62 20170 * * 1 F—L3LiEWN RUBBER PLUG (A)
63 20257 * * 1 TEYFEZE FEED DRIVING ROCK SHAFT GRANK
64 11073 * * 2 TEYVEZEHRL SCREW 11/64X32 L=11
65 13085 * * 1 TEYLEBZFEIERLE SCREW 13/64X32 L=4.3
66 20256 * * 1 TZEYOy FERLC STUD SCREW 9/32X28
67 8105 * * 1 TEYOy FERACF Y + NUT 9/32X28
68 20255 * * 1 FTZEYOy KR FEED DRIVING CONNECTION
69 20073 * * 1 TEYOyY KR7Yoy NEEDLE BEARING
70 20244 * * 1 FTEYH L FEED DRIVING CAM W/PIN
1 11095 * * 1 H LB R ECCENTRIC FRICTION GIB
72 2067 * * 2 hLAERRORAL SCREW 11/64X40 L=6
73 11097 * * 2 FEYHDLEESAFT— SCREW PACKING (BRASS)
74 11096 * * 2 H LB R LE SCREW 3/16X40 L=11
75 20075 * * 1 TEYHLEE FEED DRIVING FLANGE
76 20245 * * 1 B&E D L(F) ADJUSTING DISC (LOWER)
77 11099 * * 1 MLYVIRTY VY ADJUSTING DISC SPRING
78 11100 * * 1 mLYVY SPRING PRESSER COLLAR
79 10566 * * 2 WLY VS IE SCREW 1/4X32 L=5.5
80 11093 * * 1 FEYHDLEEILEN SCREW 3/16X32 L=10.5
81 11094 * * 1 FEYAHLEELB) SCREW 3/16X32 L=10.5
82 20413 * * 1 Ex—u4 78z (1) VINYL TUBE GUARD (1)
83 11142 * * 1 NATHRZ DTy vy— WASHER
84 6025 * * 1 WA THZ )1k SCREW 11/64X40 L=12
86 10628 * * 1 U &b SCREW 1/4X32 L=12
87 20244C * * 1 TREYHL, EYHLLE ) FEED DRIVING CAM COMPLETE
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LOOPER, SPREADER group
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IL——, %5|EEE

LOOPER, SPREADER group
=] = |91 =
No| FRERES | |7\ HE & 2 DESCRIPTION
PARTS No|™ |55| QTY
1 13085 * * 2 #EY ETFHLILE SCREW 13/64X32 L=4.3
2 20286 * * 1 EYLETFTHA FEED LIFTING ECCENTRIC
3 20323 * * 1 IL—IIN—H LHhIN— LOOPER ECCENTRIC COVER
4 12418 * * 1 IL—iIN—Hh LHhN—IE SCREW 13/64X32 L=9
5 20313 * * 1 I—iIN—H L LOOPER ECCENTRIC
6 20314 * * 2 IL—IN—Hh LR L SCREW 11/64X32 L=8.5
7 10766 * * 1 JL—/N—Hh Lk SCREW 1/4X32 L=7.0
8 10726 * * 1 IL—N—H Ll OIL WICK 6X6 L=30
9 11068 * * 1 IW—IN—HhLF5A4F— LINER
10 20316-A * * 1 IW—IR—FRgERTY Y LOOPER NEEDLE BEARING
1 20315 * * 1 JL——3E 5 (A) LOOPER DRIVING CONNECTION (A)
12 20317 * * 1 IL—IN—EHEE Y HINGE PIN
13 20420 * * 1 HimEER L OIL TUBE CONNECTOR
14 20310 * * 1 JL—IS—8 A B L () LOOPER SHAFT BUSHING (RIGHT)
15 23637 * * 1 JL—/8—8hik (B) SCREW 1/4X28 L=7.5
16 10639 * * 1 JL—N—HEhik (A) SCREW 1/4X32 L=8.0
17 20318 * * 1 JL—/N—&E#E (B) LOOPER DRIVING CONNECTION (B)
18 10754 * * 1 JL—/N—E# B) fEta L (X) SCREW 6. 75X24 L=16
19 6604 * * 1 JL—N—3E#E B) it L (/1h) SCREW 9/64X40 L=12
20 20301C 1 2 * JL—/8— (#8) LOOPER COMPLETE
23 20304 1 2 * JL—R—#tZith SCREW
24 20305 1 2 * IL—IN—§tZiRDRL SET SCREW
25 20307 1 - 1 IL—IIN—%F LOOPER HOLDER
26 20302 2 4 * JL—s8—1k SCREW NO. 4-48UNF L=7.5
27 20306 * * 1 L—IN—F 1k SCREW 13/64X32 L=14
28 20308 * * 1 IL—R—18& LOOPER CARRIER
29 20309 * * 1 JL—8—8fh LOOPER CARRIER SHAFT
30 20312 * * 1 & E R LOOPER CARRIER SHAFT BUSHING POSITION PLATE
31 8089 * * 2 EE #R1E SCREW 3/16X32 L=11
32 20311 * * 1 JL—IN—8 A &)L () LOOPER CARRIER SHAFT BUSHING (LEFT)
33 10766 * * 1 JL—s—#h1t (B) SCREW 1/4X32 L=7.0
34 10639 * * 1 JL—X—8h1tE (A) SCREW 1/4X32 L=8.0
35 20325 * * 1 L—I—gIz 514 YIL LOOPER RACK ROD LEVER
36 20327 * * 1 A bhyvIFTEVRL LOCKING PIN
37 20326 * * 1 ASRAMEY PROTECTOR PIN
38 50230 * * 1 AS5RFEVILE SCREW 3/16X32 L=5
39 20329 * * 1 BANYIWLRTYY COIL SPRING
40 20328 * * 1 RTY VT ZR SUPPORTING PLATE
41 13330-4B * * 1 AT UTZRIE SCREW 11/64X40 L=9
42 20228 * * 1 Ry FIL—N—/RER LOOPER THREAD GUIDE
43 16287 * * 1 Ry FIL—IN—RERNILES WASHER
44 12418 * * 1 Ry FIL—IN—4RERL SCREW 13/64X32 L=9
45 20254 * * 2 THRXTEH S — SPREADER DRIVING ROCK SHAFT COLLAR
46 13033 * * 4 THXT@#MAHS—1t SCREW 13/64X32 L=5
47 20252 * * 1 THRRTFE A Z L (A) SPREADER DRIVING ROCK SHAFT BUSHING (A)
48 10766 * * 1 THRXTFEHA 2 ILIE SCREW  1/4X32 L=7.0
49 20349 * * 1 THRXTEH SPREADER DRIVING ROCK SHAFT
50 20352 * * 1 a4 v rEYRLE SCREW STUD
51 8105 * | 1 Safg v hrEYRLELFY NUT
52 20355 * * 1 KRB ECa AV - RTYLY NEEDLE BEARING
53 20354 * * 1 #RBlECaAv b SPREADER DRIVING CONNECTION W/SCREW
54 20353 * * 1 Taqg v rhR—IL SPREADER DRIVING CONNECTION BALL BEARING
55 20240 * * 1 KRB ZEFHL SPREADER DRIVING ECCENTRIC
56 10581 * * 2 KRBl ZEAHLIE SCREW 7/32X32 L=7
57 20243 * * 2 Ry VY THRUST WASHER
58 20242 * * 1 RelEHhLHhS— COLLAR
59 10581 * * 2 KRB EFHLAS—IE SCREW 7/32X32 L=7
60 20356 * * 1 R =EBE SPREADER DRIVING CRANK
61 11953 * * 2 $5|=EE A 1L (B) SCREW 7/32X32 L=5.5
62 20350 * * 1 THXTE# A 5L (B) SPREADER DRIVING ROCK SHAFT BUSHING (B)
63 10766 * * 1 THRRTEAZ LI SCREW 1/4X32 L=7.0
64 20348 * * 1 $ElEEHKEE Y SPREADER DRIVING PIN
65 20347 * * 1 $5| E=ELE SPREADER DRIVING
66 2067 * * 1 HBEELEIL (R) SET SCREW 11/64X40 L=6
67 8042 * * 1 HRElEFEHKIE (B SCREW 11/64X40 L=5
68 20346 * * 2 R ZEAZIL SPREADER BAR BUSHING
69 20345 * * 1 R SPREADER BAR
70 20344 * * 1 kelE=H SPREADER HOLDER
n 11176 * * 2 KelELHIE SCREW 7/32X32 L=5.5
72 20341 * - 1 K51 ZE (NAFE) SPREADER COMPLETE
73 10561 * * 1 £33l =1k SCREW  11/64X32
74 20351 * * 1 THRXE LOOPER THREAD TAKE-UP ROD
75 12740 * * 1 THRXTELE SCREW 11/64X32 L=8
76 20227 * * 1 T4 E (K) LOOPER THREAD GUIDE (LARGE)
77 16287 * * 1 THE(K)IEES WASHER
78 12418 * * 1 THRE(K)IE SCREW 13/64X32 L=9
79 38014 1 2 * THRIAFHRE LOOPER THREAD TENSION THREAD GUIDE
80 20223C 1 2 * T+ () LOOPER TENSION COMP.
81 20223 1 2 * THRAFHE LOOPER THREAD TENSION STUD
82 20224 2 4 * T4#AFML LOOPER THREAD TENSION DISC
83 20226-02 1 2 * BEX T T (F) LOOPER THREAD TENSION SPRING
84 20225 1 2 * THRFFFv b+ LOOPER THREAD TENSION THUMB NUT
85 20221 * * 1 THH#E(F) LOOPER THREAD GUIDE
86 20222 * * 1 ThRABILEES WASHER
87 6025 * * 1 THRARHE(F)IE SCREW 11/64X40 L=12
88 13085 * * 2 THRE(K) B L SCREW 13/64X32 L=4.3
89 20357 * * 1 B E=EEEL A SCREW 7/32X32 L=6
90 203546 x| ] HAET 24 F ) SPREADER DRIVING CONNEGTION GOMPLETE
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OIL TANK, KNEE LIFTER group
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W2, BRLEFERF
OIL TANK, KNEE LIFTER group

naEs [T5|xne -
Nof5ARTS No. ~|s|aTy & % DESCRIPTION
1 6055 * | * 4 14T NAIL
2 20429 * | * 4 BEEHZTIIL b+ RUBBER CUSHION FOR BED
3 20388 * | * 1 MZARKEE (B) OIL TANK CLASP (B)
4 20389 * | * 1 MZARKEE (C) OIL TANK CLASP (C)
5 4139 *| x| 4 MEAREEEIE SCREW M5X0.8 L=7.5
6 20384 | x| 2 M OIL TANK PLUG SGREW
7 20385 | x| 2 HZEANYFTY PACKING
8 4139 | x| 8 MEAREEEIE SCREW M5X0.8 L=7.5
9 20387 *| x| 2 MEAREEE N OIL TANK CLASP (A)
10 20386 * | % 1 MEARE OIL TANK
11 20390-01 * | * 1 e LA S OIL TANK GASKET (1) REAR
12 20391 * | * 1 BNy XY OIL FILTER
13 20369 * | * 1 i 52 # GUIDE PLATE
15 18417 * | * 3 BREFBZRLET Y > v—1ER L SCREW 4.5X32 L=8
16 20377 * | * 1 BRETFBR by/i— KNEE LIFTER LEVER STOPPER
18 20370 * | * 1 BMELRATUY KNEE LIFTER LEVER SPRING
19 20367 * | * 1 BiEta C SCREW 3/8X28
20 20371 * | * 1 n—7J5 &% KNEE LIFTER LIFTING TRIGGER
21 4011 * | * 1 n—J5| &4 SCREW M6X1 L=10.5
22 20366 * | * 1 LT KNEE LIFTER LEVER
23 37313 * | * 1 B L (e AE SCREW 5/16X18UNC L=16
24 20368 * | * 1 LT KNEE LIFTER ROD
21 37318C *| * 1 BaETRRUD KNEE LIFTER PAD
28 20375 * | * 1 O—>—KEhR(C SCREW M8X1. 25
29 20372 * | * 1 A—3— PULLEY
30 20373 * | * 1 A—5—h3— COLLAR
31 20374 * | * 1 O—5—Hh/N— PULLEY COVER
32 20376 x| * 1 Bl -Fvh NUT
33 20188 * | % 1 JA4x—0—7 KNEE LIFTER PULL WIRE
34 | 20390-02 | *| * 1 W2y xY OIL TANK GASKET (2) LEFT
35| 20390-03 | x| * 1 i AR S OIL TANK GASKET (3) RIGHT

LD-FL [ZI&. No.13 ~ 33 [IFE,

Remarks:Parts fig No.13 to 33 are not used for LD-FL
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NIV —FEER

BELT GUARD

HEES | uE _

Nol bARTS No. | QTY i % DESCRIPTION
1 20440C 1 RNIJLEH—KER) BELT GUARD COMPLETE
2 20440 1 NIV EH—FRIE BELT GUARD BODY
3 20441 1 BRI EHN— SIDE BELT COVER
4 20440-01 1 HWEIN LA/ — AUXILIARY BELT COVER
5 20276 2 RN)LH—F1EHHLE SCREW 3/16X30 L=7
6 10650 1 NI H—=FIEHHRLE(TF) SCREW 3.4X36 L=6
7 6339 3 BARILrAN—IEHRLE SCREW 1/8X44 L=4
8 11830 1 WEHRIILEAN—IEDHRL SCREW 9/64X40
9 15081 2 WEBIRNIILEAN—KRAL WOOD SCREW
10 16287 2 HWHIRNILEAN—KRLIvL v— WASHER
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BEMZ LT (-FL)
FOOT AIR LIFTER (MODEL LD-FL)

naEs | ue .
Not DARTS No. | QTY & 2 DESCRIPTION
1 22096 1 FLT7 YU S — AIR CYLINDER FL
2 30711-01 2 Hviar I3 L(AER) INNER CUSHION RUBBER
3 22096C 1 FLT7 UV S —(#) AIR CYLINDER FL COMPLETE
4 70567 2 I7—HF(TILR) AIR JOINT(ELBOW)
5 22091 2 FLO YDA — TR BRACKET FL
6 28076 12 RANRFRILE BOLT,SOKCET M6X1 L=18
7 22095 1 FL=ZWW+voIL KNUCKLE FL
9 22092 1 FLE & LINK PLATE FL
10 30715 1 Ey CUPPLING PIN
11 4839 2 &R E-4 RETAINING RING E-4
12 30727C 1 T4 E—L XL —4—() FILTER REGULATOR COMPLETE
13 30727 1 J4NLE—LFal—4— FILTER REGULATOR
14 30733 1 £ A5 PRESSER GAUGE
15 70566 1 I7—#FRXL—F) AIR JOINT(STRAIGHT)
16 30744 1 I7—#F(=yTIL) AIR JOINT(NIPPLE)
17 30729 2 RARILE HEX BOLT M6
18 10599 2 Ry R PLANE WASHER M6
19 30730 2 Fubk NUT M6
20 28578 2 By y— SPRING WASHER M6
21 30720-01C 1 B S (FH) AIR VALVE COMPLETE
22 30720-01 1 ERE AIR VALVE
23 18458 2 HAL P —M5 AIR SILENCER
24 70567 1 I7—#F(TILR) AIR JOINT(ELBOW)
25 70566 2 I7—#HFXRL—F) AIR JOINT(STRAIGHT)
26 18461 1 Kfal WOOD SCREW 3.8 L=32
27 30747 1 BHAFT—TIL CABLE 2X0.5 L=700
28 30186 2 aARYEEU(FR) CONNECTOR PIN(MALE)
29 30151 1 aARIBHIN— CONNECTOR COVER 6P
30 30185 1 a4 (6P) CONNECTOR 6P
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Optional parts
F T a5
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149/ mBE &R

ACCESSORIES
#naEs [T1F|aE
Nof5ARTS No. ~|=|aTy & % DESCRIPTION
1 6055 * | % 4 &7 NAIL
2 11886 * |k 2 EVIOZIFT/NA— MACHINE HINGE CONNECTION CUSHION
3 11170 * | * 4 TvrveEvYIE®HHRL SCREW 5/16X28
4 11169-A * | * 2 TrvEVY MACHINE HINGE CONNECTION
5 20332 * |k 1 RALVF (2. 4mm) WRENCH  ( 2. 4mm )
6 20333 * |k 1 RALF (1. 27mm) WRENCH  ( 1.27 mm )
7 19462 * |k 1 AHFRLF 10X DOUBLE HEAD WRENCH 10X11
8 11196 * | * 1 Evtwy bk TWEEZERS
9 25649C * | % 1 KRS A4/—454 SCREW DRIVER COMPLETE
12 8132-A * | * 1 BB & 2% ACCESSORIES PACK
13 N0522 * |- 3 &  DVX59  #22 NEEDLE DVX59 #22
N0522 o 6 &  DVX59  #22 NEEDLE DVX59 #22
14 8124 * | * 1 T UhN— VINYL GOVER (LARGE)
15 11193 * | * 1 i (XK) 0IL
16 35254 * | - 1 RITEY b THREAD UNWINDER COMP.
416076-N | - | * 1 RITEy b QKREHA) THREAD UNWINDER COMP.
17 8125 * | % 1 mEL OILER
18 19457 * |k 1 REIZTEHELLVF 2.5mm WRENCH (2. 5mm )
19 6052 * | % 4 mBE4+ L WOOD SCREW 5.8 X 25
20 11171 * | % 2 ErvT® BED HINGE BASE
21 11169 * |k 2 eEvy BED HINGE
22 19458 * | % 1 RALZF (3. 0mm) WRENCH (' 3. Omm )
23 MH-001 * | * 1 BREBTHT4— SYNCRONIZER ADAPTOR
24 17529 * | * 1 BHBEXAE SUPPORT BAR
25 37102 * | % 2 vk NUT (M6)

18




ERMmROT —U 8
SPECIFIC PARTS, GAUGE PARTS
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ERMmROT —U 8
SPECIFIC PARTS, GAUGE PARTS

<LD-7>
BERES | T |#HE
No.| =°FH ' =
PARTS No.| 8 [aTY LT % DESCRIPTION
1 21132 * 1| stExs NEEDLE BAR ROCK FRAME
2 21101 * 1 | tsmmiesc+— ARM SHAFT OIL PACKING
3 21191 * 1 HEEzE PRESSER FOOT
4 21104 * 1| maemnal SCREW 11/64X40 L=7.5
5 21108 * 1| #tik THROAT PLATE
6 21109 * 1| #2ys FEED DOG
7 20505 * 1| 2yEL—T2 LOOP DEFLECTOR
8 20506 * 2 | gyEL—T=2hnL SCREW 2.25X48 L=4.2
o | 23845-03 | = 1| 94oH—H—¢ FINGER GUARD
10| 12390 * 1| 248 —FH—rit SCREW 11/64X40 L=18
11 11142 * 2 | JA4vF—FH—FIyiw— FINGER GUARD WASHER
12| 20196 * 1| 244 —H—FKH5— FINGER GUARD COLLAR
13| 10652 * 1| 24vH—H—FFwr NUT 11/64X40
< LD-8-CS >
=
=
BRES |55 uE
No. ®°F" WiE o DESCRIPTION
PARTS No.|= | 5| QTY R &
= 15
1| 20275-a |« |5 | 1 | stix THROAT PLATE
2 20269 l«|-| 1 | 2y FEED DOG
20270 |- |x| 1 | BvE —rEVLE) FEED DOG (FOR NOTE BOOK)
3 20116 | |- | 1 i % VIBRATING PRESSER FOOT
20117 |- |+ | 1 h#Z (/) — FEELVE) VIBRATING PRESSER FOOT (FOR NOTE BOOK)
4 20443 |*|x| 1 | @BEE=HL L) ADJUSTING DISK (UPPER)
5 20444 x|+ | 1 | @E=HLF) ADJUSTING DISK (LOWER)
71 27077¢ s x| 1 | n—ri—um) LOOPER COMPLETE
< LD-27 - -28 >
NO. 1 2 3 4 5 6 i 8 9 10
NEEDLE eauce | $HiEE & | St g sz | iz || £31F |v—nr—2| &K =Y
LIFTING | viBraTING | PRESSER
inch | mm [ e caone |VEEDLE BAR NCELEADMLPE PRESSER | PResSER |  FooT  |SPREADER hggggg TPHLRAOTAET FEED DOG
FOOT FOOT | COMPLETE
—[/4[ 64| 21132 | 20800 | 20512 - - 21205C | 20632 | 20612 | 20552 | 20532
S|s/16) 7.9 | 21132 | 20800 | 20513 - - 21206¢ | 20633 | 20613 | 20553 | 20533
alams]os| 21132 | 20500 | 20514 - - 20107¢ | 20634 | 20614 | 20554 | 20534
172 112.7] 21132 | 20500 | 20515 - - 21209¢ | 20635 | 20615 | 20555 | 20535
/464 20100 | 20500 | 20512 | 20892 | 20572 . 20632 | 20612 | 20552 | 20532
S |s5/16] 7.9 20100 | 20800 | 20513 | 20593 | 20573 - 20633 | 20613 | 20553 | 20533
alams|os]| 20100 | 20500 | 20514 | 20594 | 20574 - 20634 | 20614 | 20554 | 20534
172 | 12.7] 20100 | 20500 | 20515 | 20595 | 20575 - 20635 | 20615 | 20555 | 20535
NO. 1 12 13 14 15
NEEDLE 6AUGE |  TA VH—H—F |TAA—H—FLk| A-FTvr— A—Fh35— A—FFv b
inch| mm | FINGER GUARD SCREW WASHER COLLAR NUT
NEa 23845-03 12390 11142 20196 10652
S |s/16] 7.9 23845-03 12390 11142 20196 10652
al3m8]95 23845-03 12390 11142 20196 10652
1/2 112.7 23845-03 12390 11142 20196 10652
/a6 20504-04 20195 11142 20196 201706
&s/16] 7.9 20504-04 20195 11142 20196 201706
alsms]as 20504-04 20195 11142 20196 201706
1/2 1 12.7 20504-01 20195 11142 20196 201706
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PULLER MECHANISM (MODEL LD-R)
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T—o5—#tE (R)

PULLER MECHANISM (MODEL LD-R)

=] = |1 =
No| HheES | I'\T|HE 5 % DESCRIPTION
PARTS No. ™ '<|\.\ QTY

1 21116 * | 1 O—>—#\Z AL REGULATING THUFB SCREW

2 21115 * | * 1 A—5—@zRTY2T PRESSER BAR SPRING

3 21114 * | x 1 A—5—#{Z#H ROLLER PRESSER BAR

4 21122 * | x 1 o—35— (#) ROLLER (RUBBER)

5 1786 * | 2 o—3>—1k SCREW 15/64X28 L=12.0

6 21123 * | * 1 A—3>—Ev UPPER ROLLER FORK PIN

7 21121 * | x 1 Oo—>—% UPPER ROLLER FORK

8 10639 * | x 1 o—>—%21k () SCREW 1/4X32 L=8.0, ROUND
9 10566 * | 1 n—3>—%1t (58) SCREW 1/4X32 L=7.0, FLAT
10 21117 * | * 1 O—>—#HAF|eE PRESSER BAR LIFTING BRACKET
1" 10766 * | x 2 A—5—@\zEwEt SCREW 1/4X32 L=7.0

13 21119 * | x 1 O—S>—W\zERHNS— SLIDE RING FOR 21117

14 21120 * | x 1 n—S>—@\ai@n>—L SCREW 1/4X32 L=12.3

15 21118 * | * 1 O—S>—HABRENEY UPPER ROLLER GUIDE PIN

16 21126 * | x 1 A—5—L/— ROLLER LIFTING LEVER

17 21128 * | x 1 A—5—L/—1k SCREW 6.75X24 L=8.0

18 21125 * | 1 O—5—LnN—LIFiR ROLLER LIFTING LEVER GUIDE PLATE
19 21127 * | x 2 O—5—L/\—LEIFfiRIE SCREW 15/64X32 L=13.0

20 21110 * | 1 7—LA—5—& (EV{iF) UPPER ROLLER ARM WITH PIN
21 18859 * | x 2 AT UTEY SPRING PIN 3.5 X 30

22 21122 L 2 n—3>— (#) ROLLER (RUBBER)

25 21171 * | *x 1 Hii— (K) BED COVER (LARGE)

26 21170 * | 1 HIN— () BED COVER (SMALL)

27 21176 * | x 1 A—5—h/1—1k ROLLER COVER

28 21177 * | 2 A—35—h/\—Ri SCREW 11/64X40 L=4.0

29 21172 * | *x 6 hN—iR1E SCREW 3/16X30

30 21135 * | 1 FTEYE#HE (K) LOWER ROLER BED (LARGE)

31 21136 * | % 1 FTEYEE (/) LOWER ROLER BED (SMMAL)

32 21135 * | * 1 TEYE#@E (K) LOWER ROLER BED (LARGE)

33 21137 * | *x 6 FTEY#@HERMTHQL SCREW 7.85X20 L=22.0

34 21138 * | x 6 ATYUTEY (4.5 X 25) COTTER PIN (4.5X25L)

35 21139 * | x 1 A—5—% Y& ROLLER FEED SHAFT

36 20067 * | * 2 JLR2 OIL PACKING

37 21141 * | x 3 Z—RLRTYG (R4 R/FEED NEEDLE BEARING

38 21140 * | x 4 O—5—%Y#h>— ROLLER FEED COLLAR

39 10566 * | 8 ho—1k SCREW 1/4X32 L=4.5

42 21153 * | * 1 I3y FEBA FEED CLUTCH BELL CRANK
43 21154 * | x 1 ISy FREBEMRL SCREW 1/4X28 L=11.0

44 21155 * | 1 I3y FEBAEL SCREW 1/4X40 L=7.5

45 71054 L 1 979 F (F) CLUTCH (R)

46 71052C * | * 1 779 F (#) CLUTCH COMPLETE

47 71060 * | x 2 O—>—93v9F CLUTCH

48 71052 * | 1 73y FRE CLUTCH BODY

49 11486 * | x 2 95y FRELE SCREW 15/64X28 L=8.0

50 71053 * | *x 1 979 F (K) CLUTCH (L)

52 15909-10 * | x 1 ISy FikEYRL PIN SCREW 15/64X28 L=28
53 21181 * | x 1 VIV FRAA CLUTCH BRACKET

54 10519 L 2 IS vFXRAL SCREW 6.75X24 L=17.5

55 70759 * | *x 1 Bl SCREW M5X0.8 L=15.0

56 4135 * | 1 F v bk NUT M5

57 21122 * | x 1 0—>— (#) ROLLER (RUBBER)

58 1786 * | 2 A—3—1k SCREW 15/64X28 L=12.0

59 21162 * | *x 1 y5v90y RFERL STUD SCREW 1/4X24

60 21160 * | 1 yv5vsBay kR FEED CONNECTING LINK

61 50213 * | 1 o8y FERLCFY + NUT 1/4X24

62 21161 * | 1 AP Z/A =R OILING WICK FOR 21160

63 21146 * | *x 1 939 F (K) FEED CLUTCH (LEFT)

64 21165 * | x 2 Oy FEsEReE Y PIN FOR 21164

65 21166 * | 2 BENES E VRS 8X8X60L OILING WICK FOR 21165

66 21168 * | * 2 BEEHEE L (') SCREW (SHORT) 3.4X36 L=4.5
67 21167 * | 2 BEEHE L (R) SCREW (LONG) 3.4X36 L=9.0
68 21169 * | x 1 Oy FigBEsEe SHAFT FOR 21164

69 10571 * | 2 Rl SCREW 6. 75X24 L=20.0

70 20255 * | * 1 FT#EYOY KR FEED CONNECTING ROD

m 20073 * | x 1 ——FLRT7TYLT NEEDLE BEARING

12 11100 * | 1 wLYVY SPRING PRESSER GOLLAR

73 10566 * | 2 WwLYVTIE SCREW 1/4X32 L=4.5

74 11099 * | * 1 BMLYUYTRTYLY ADJUSTING DISC SPRING

75 20245 * | 1 BmEHL (TF) ADJUSTING DISC (LOWER)

76 20244C * | 1 TEYHL-LH (H) FEED DRIVING FLANGE COMP.
17 20075 * | 1 EYHLEE FEED DRIVING FLANGE

78 20244 * | ok 1 TEYHL (Ef) FEED DRIVING CAM W/PIN

79 11095 * | 1 %Y H LR ECCENTRIC FRICTION GIB

80 11096 * | 2 #E Y h LEERLESD SCREW 3/16X40 L=11.0

81 11093 * | 1 EYHLEELE (A SCREW (A) 3/16X32 L=10.5, ROUND
82 11094 * | * 1 #EYhLtasik (B) SCREW (B) 3/16X32 L=10.5, FLAT
83 11097 * | 2 EYHLEESAF— SCREW PACKING (BRASS)

84 2067 * | 2 4 F—1 SCREW 11/64X40 L=6.0

85 20211 L 1 WLREVEY FEED REGULATING STUD

86 20213 ol 1 BMLKRKEVRTY LY REGULATING STUD SPRING

87 20215 * | 1 WLRE Ry XY PACKING FOR 20210

88 20210 * | 1 WLKREVEE REGULATING STUD SOCKET

89 10561 * | ok 2 LR EELE SCREW 11/64X32 L=6.5

90 10674 ol 1 LRV EHE Y PUSH BUTTON CLIP

91 21175 * | x 1 T—5—HmZ TR CLOTH PULLER OIL PAN

92 10650 * | 2 T—5—Hm2TiRLE SCREW 3.4X36 L=6.0
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